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Test Items Test Requirement Operation Mode Result

Radiated Spurious Emissions 15.205(a) )

1-6 Complies
(9KHz to 25GHz) 15.109&15.209(a)

Conduction Emission 15.107&15.207(a) 7 Complies
6dB Bandwidth 15.247(a)(2) 1-6 Complies
Maximum Peak Output Power 15.247(b)(3),(4) 1-6 Complies
Power spectral density 15.247(e) 1-6 Complies
Band edge compliance 15.247(d) 1,6 Complies

Maximum Permissible Exposure )
. 1.1307(b)(1) 1-6 Complies

(Exposure of Humans to RF Fields)

Operation mode

Description of Operation mode

1 Continuous transmitting on lower channel,B-mode, 1 Mbps
2 Continuous transmitting on middle channel,B-mode, 1 Mbps
3 Continuous transmitting on upper channel,B-mode,1Mbps
4 Continuous transmitting on lower channel, G-mode,6Mbps
5 Continuous transmitting on middle channel, G-mode,6Mbps
6 Continuous transmitting on upper channel, G-mode,6Mbps
7 Normal working

Note :Table of Parameters of Text Software Setting

During channel & power tests,the software provided by the customer was used to set the

operating channels as well as the output power level. The RF output power set is the power

expected by the manufacturer and is going to be fixed on the firmware of the final product .

Test software Version WIFI Test(Power)
Frequency (MHz) 2412 MHz 2437 MHz 2462 MHz
IEEE 802.11B 1 1 1
IEEE 802.11G 1 1 1

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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4  General Information

4.1 General Description of E.U.T.

Product Name : AirPlay Wireless Hi-Fi Speaker
M odel No. : IPU-TAP

M odel Difference :N/A

Operation Frequency : 2412MHz ~ 2462MHz
Antenna Gain : 1.856dBi

Declar ation Power : B mode:16.50 dBm.

G mode:15.00 dBm.

Type of modulation : DSSS and OFDM(802.11 B/G)

Note : All the modulation modes were tested, all the test data deeply
conform to the rules and the data of the worst mode (DSSS) are

recorded in the following pages.

4.2 Detailsof E.U.T.

Technical Data : Adapter input: 100-240VAC, 50-60Hz, 1.2A
Adapter output: 18VDC, 2500mA.

AC-DC Adapter : Model:Y48DE-180-2500

Note

4.3 Description of Support Units

The EUT has been tested as an independent unit.
4.4 RulesApplicablefor Testing

The customer requested FCC tests for a AirPlay Wireless Hi-Fi Speaker. The rules used were
FCC CFR47 Part 15 Section 15.207, Section 15.209 , Section 15.247, Section 1.1307.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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45 Test Facility

The test facility has a test site registered with the following organizations:
|C — Registration No.: |C7760A

Waltek Services(Shenzhen) Co., Ltd. has been registered and fully described in a report filed
with the Industry Canada. The acceptance letter from the Industry Canada is maintained in our
files. Registration 7760A, July 12, 2012.
FCC - Registration No.: 880581
Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully described
in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC 1s maintained in our files. Registration 880581, May 26, 2011.

4.6 Test Location
All the tests were performed at:

Waltek Services(Shenzhen) Co., Ltd. at 1/F, Fukangtai Building, West Baima Rd.,Songgang
Street, Baoan District, Shenzhen, China

4.7 Measurement Uncertainty

Parameter Uncertainty
Radio Frequency +1x10°
RF Power +1.0dB
RF Power Density +2.2dB
+5.03 dB
Radiated Spurious | (Bilog antenna 30M~1000MHz)
Emissions test +4.74 dB
(Horn antenna 1000M~25000MHz)
Cor}dqcted Spurious 4929 dB
Emissions test

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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5 Equipment Used during Test

FCC ID: PB4-XMTAP

Equipment | Manufacturer . . . .
Name Model Equipment No | Internal No Specification Cal. Date Due Date Uncertainty
EMC Analyzer 2‘7*‘5206;‘1 MY45114943 | W2008001 | 9k-26.5GHz | July 30,2012 | July 29,2013 +1dB
Active Loop | Beijing Dazhi ) ) }
Antenna / ZN30900A 9KHz-30MHz | July 30, 2012 | July 29, 2013 +1dB
Trilog SCHWARZBE
Broadband CK MESS- 336 W2008002 | 30-3000 MHz | July 30,2012 | July 29, 2013 +1dB
Antenne ELEKTROM/
VULB9163
SCHWARZBE f<10 GHz:
Broad-band CK MESS- +1dB
Horn Antenna ELEKTROM/ 667 W2008003 1-18GHz July 30,2012 | July 29,2013 | 10GHz<f<
BBHA 18 GHz :
9120D(1201) +1.5dB
SCHWARZBE
Broadband CK MESS-
Preamplifier | ELEKTROM/ 9718-148 W2008004 0.5-18GHz July 30, 2012 | July 29, 2013 +1.2dB
BBV 9718
SCHWARZBE
Broad-band CK MESS-
Horn Antenna | ELEKTROM/ 399 W2008005 15-26.5GHz | July 30,2012 | July 29, 2013 +1.5dB
BBHA 9170
SCHWARZBE
Broadband CK MESS-
Preamplifier | ELEKTROM/ 9719-254 W2008006 18-26.5GHz | July 30,2012 | July 29, 2013 +1.2dB
BBV 9719
10m Coaxial | SCHWARZBE
Cable with N- | CK MESS-
male ELEKTROM/ - - - July 30, 2012 | July 29, 2013 -
Connectors AK 9515 H
SCHWARZBE
10m 50 Ohm CK MESS-
Coaxial Cable | ELEKTROM/ . - - July 30,2012 | July 29, 2013 -
AK 9513
Positioning C&C LAB/
Controller CC-C-IF - - - July 30, 2012 | July 29, 2013 -
Color Monitor SUN?Zg/ SP- - - - July 30, 2012 | July 29, 2013 -
. ROHDE&SCH
Test Receiver WARZ/ ESPI 101155 W2005001 9k-3GHz July 30, 2012 | July 29, 2013 +1dB
TwoLine V. | ROHDE&SCH
WARZ/ 100115 W2005002 50Q/50pH July 30, 2012 | July 29, 2013 +10%
Network
ENV216
Frag-range : Power_freq
TESEQ 9K-1GHz dlstmgHulshO.l
RF Generator GmbH/ 25781 W2008008 RF voltage : - | July 30,2012 | July 29, 2013 RFel tZri it
NSGC43070 60 dBm- » i.e ¢ g’
+10dBm 8 (;nlg];lls

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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6 Conduction Emission

Test Requirement:
Test Method:
Test Result:
Frequency Range:
Class:

Limit:

Detector:

6.1 E.U.T.Operation

Operating Environment:
Temperature: 25.5°C
Humidity: 51 % RH

Atmospheric Pressure:

EUT Operation:

1012 mbar

Page: 8 of 69

FCC ID: PB4-XMTAP

FCC CFR 47 Part 15 Section 15.107&15.207
ANSI C63.4:2003
Passed
150kHz to 30MHz
Class B
66-56 dBnV between 0.15MHz & 0.5MHz
56 dBnV between 0.5MHz & SMHz
60 dBnV between SMHz & 30MHz
Peak for pre-scan (9kHz Resolution Bandwidth)
Quasi-Peak & Average if maximised peak within 6dB

of Average Limit

The pre-test was performed in operation mode 7 in normal working mode, so the worst
data was shown as follow.The EUT was tested according to ANSI C63.4:2003. The
frequency spectrum from 150kHz to 30MHz was investigated.

The maximised peak emissions from the EUT was scanned and measured for both the

Live and Neutral Lines. Quasi-peak & average measurements were performed if peak

emissions were within 6dB of the average limit line.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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6.2 EUT Setup

The conducted emission tests were performed using the setup accordance with the ANSI
C63.4:2003, The specification used in this report was the FCC Part15.207 limits.

|<_&{lr.1u%

Alcm
= Gl

EUT

ROEm

The EUT was placed on the test table in shielding room

6.3 Conducted Emission Test Result

An initial pre-scan was performed on the live and neutral lines.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Working Mode: Normal Working
Live Line:

Page: 10 of 69
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800  dBuV
i limitl: B
; limi2: —
i1} d
60 e SO
50
a0
30
20 3
. J 4 o
10 ir 2
oo
0.150 0.5 5 W0 MHz
Freq. Reading | Facter | Result | Limit |Margin
No- | mHz) | (Buvy | @By | @Bwv) | dBuv |eBy | 7| R
1 01660 3497 10.35 4532 65.15 | -19.83| QF
2 0.1660( 1554 10.35 2589 5515 | -20.26| AVGE
3 01819 31.73 10.35 4208 | 68439 |-22.31| QF
4 01819 13.39 10,35 2374 54,39 | -30.65| AVG
5 02140 26.30 10,35 36.65 53.04 |-26.359| QP
6 0.2140( 1141 10.35 M.T6 53.04 | -31.28| AVG
¥ 0.2420( 2529 10.35 3564 62.02 | -26.38| QP
a8 0.2420( 1294 10.35 2329 52.02 | -28.73| AVG
= 0.6305( 229 10.36 3327 55.00 |-22.73| QP
10 0.6305( 13.03 10,36 23.39 45,00 | -22.61| AVG
11 19.4780| 3476 10.45 4521 60.00 | -14.75| QP
12 19.4780| 2549 10.45 35.94 50.00 | -14.06| AVG

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Neutral Line:

FCC ID: PB4-XMTAP

0.0 dBuvY
i : : lirmit 12
: lienit2:
. ﬂ“ I e T I L D
a0 k\%ﬁ fﬁ A\
1 ]{ L i i L
a0 ; MHMM 5 vﬁ : 1+
il 10! AT
if-g{ | é IIT\ i i | i 4».'. e Fhin P ] / i I".,}‘w‘lr 1
20 -6 ViR TV g I,ﬂl‘lk-.j b ":"l."r,""*.'- b v T BT e =
|~ ] .Jh.- z \Al ] .'LI i I"'-.fl'l '.II' ] ; . -
10 |-- ; e i ir_2
[N} . 4
0150 05 5 nn MH:
Freq Reading | Factor | Result | Limit [Margin
No.- | warz) | (aBuv) | (aB) | (dBuv) | dBuv |gBy |°=| Pemer
1 Q1740 3375 10,35 44.10 64,76 | -20.66] QP
2 0.1740| 12.03 10,35 | 2238 | 54.76 | -32.38] AVG
3 0.1900| 3267 10.35 43.02 64.03 [-21.01) QP
4 01800 1062 10.35 20487 5403 [ -33.08] AVG
5 0.2100| 28490 10.35 39.25 | 63.20 | -23.95] QP
6 0.2100| 837 10.35 1872 | 5320 | -34.48| AVG
7 0.2500| 2818 10,35 | 3850 | 61.75|-23.25] QF
B8 0.2500( 7.74 10.35 18.09 51.75 | -33.66] AVG
8 0.3540( 21.01 10.35 31.36 582y | -27.51| QP
10 0.3540| 13.18 10.35 23.53 48.87 | -25.34] AVG
11 19.5300| 3343 1045 | 4388 | 6000 |-16.12] QF
12 19.5300| 24.28 1045 | 3473 | 5000 [-15.27] AVG

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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7 Radiated Spurious Emissions

Test Requirement: FCC CFR47 Part 15 Section 15.109&15.209&
15.247
Test Method: ANSI C63.4:2003
Test Result: PASS
Frequency Range: 9KHz to 25GHz
Measurement Distance: 3m
Limit:
Field Strength Field Strength Limit at 3m Measurement Dist
Frequency
Distance
(MHz) uV/m (m) uV/m dBuV/m
m

0.009 ~ 0.490| 2400/F(kHz) | 300 | 10000 * 2400/F(kHz) | 20log®***F*H2) 1 80
0.490 ~ 1.705| 24000/F(kHz) | 30 100 * 24000/F(kHz) | 20log®**F*H2) 4 40

1.705 ~ 30 30 30 100 * 30 201og®” + 40
30 ~ 88 100 3 100 20log"™”
88 ~ 216 150 3 150 20log"*”
216 ~ 960 200 3 200 20log®™”
Above 960 500 3 500 20log®"”
Test mode: operation mode 1~7

7.1 EUT Operation :

Operating Environment:
Temperature: 25.5 °C
Humidity: 51 % RH

Atmospheric Pressure: 1012 mbar

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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7.2 Test Setup
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The radiated emission tests were performed in the 3m Semi-Anechoic Chamber test site,
using the setup accordance with the ANSI C63.4:2003.
According to blockdiagram,the lowest oscillator generated in the device is 14.7456MHz

Crystal, so the emission was tested from the lowest frequency.

The diagram below shows the test setup that is utilized to make the measurements for emission
Below 30 MHz Emissions.

Pewer Cable

Tum Table

EUT

08m

o ——

Ground Planes

Spectrum
Analyzer

The diagram below shows the test setup that is utilized to make the measurements for emission
from 30 MHz to 1 GHz Emissions.

Tum Table

(r___ELIT x
j
- s -

1m = 4m

Coaxial
Cable

Ground Plans

Specirum
Analyzer

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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The diagram below shows the test setup that is utilized to make the measurements for emission

above 1GHz Emissions.

Antenna Tower

v

..... = iy mdesaasadd Horn Antenna
v

|
EUT _\
4m i
Spectrum
g
'“x]j/ e Analyzer
[ ] -1 N

Turn
Tahle

\ |
S Amplifier Dgg

o

amaedn E‘ .
//"'

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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7.3 Spectrum Analyzer Setup
According to FCC Part15 Rules, the system was tested from 9KHz to 25000MHz.

Below 30MHz
Start Frequency .......ccceeeeeevevcvviieeeeennn. 9KHz
Stop Frequency........ccccvvveeeeeeeenccnnnnnen, 30MHz
Sweep Speed......coovviiiiiiiiiiiiei, Auto
IF Bandwidth..........cccooooiiiniine 10KHz
Video Bandwidth ............cccceeveeeeennniis 10KHz
Resolution Bandwidth.......................... 10KHz

30MHz ~ 1GHz

Start Frequency .......ccceeeeeevvccivvieeeeennn. 30 MHz
Stop Frequency........ccccvvvveeeeeeenncnnnnnen, 1000MHz
Sweep Speed......coovviiiiiiiiiiieeee, Auto
IF Bandwidth..........cccoooiiiniinne 120 KHz
Video Bandwidth ..............cccooo 100KHz
Quasi-Peak Adapter Bandwidth............ 120 KHz
Quasi-Peak Adapter Mode.................... Normal
Resolution Bandwidth.......................... 100KHz
Above 1GHz

Start Frequency .......ccceeeeeevecceviieeeennnn. 1000 MHz
Stop Frequency........ccccvvveeeeeeeeiicnnnnnen, 25000MHz
Sweep Speed......coovviiiiiiiiiieieiee, Auto

IF Bandwidth.........ccccooiiiiniii 120 KHz
Video Bandwidth ............cccceeeeeieennnis 3MHz
Quasi-Peak Adapter Bandwidth............ 120 KHz
Quasi-Peak Adapter Mode.................... Normal
Resolution Bandwidth.......................... IMHz

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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7.4 Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is moved from Im to 4m to find out
the maximum emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5. And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are performed in X,Y and Z axis positioning.,the worst

condition was tested putting the eut in X axis,so the worst data were shown as follow.

And all the modes was tested in the report.Only the worst case is shown in the report.

7.5 Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the
maximum limit for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Limit

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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7.6 Summary of Test Results

According to the data in this section, the EUT complied with the FCC CFR47 Part 15 Section
15.209 & 15.247 rules.

Test mode: continuously recevie mode

Remark: As pre-tests have shown,the emissions in the frequency range below 1GHz are not
depending on the used antenna or the antenna cable length and also not on the transmitter
operation mode or frequency.Therefore the emissions in this frequency range were measured
only with the internal antenna,in B/G-mode in transmit in the middle of the assigned

frequency range(operation mode 1 and 4).

Remark: The emissions below 30MHz are more than 20dB below the limit, the data do not

show in the report.

Test Frequency : 30MHz ~ 1000MHz
Mode:operation mode 1(the worst data)

Antenna polarization: Vertical

60.0  dBuV/m
; limit1: —_—
' Margin: —
U U 01 O U OO S 0 Y
: D . !
40 Jl .............................. ] :
s ! 5
| s
bbb L
: o 2
2.
S - : : ; A
e i 1Y A O 1 3 L e S S S S
T S S . S S SO L A S AU AU S S S
0.0 : Lo . : : : Lo
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MH:
Freq. Reading | Factor Result Limit  |Margin
No- | (MHz) |@Buvim)| (@B) |(dBuv/m)|(dBuvim)| (dB) |Deiectr| Remark
1 30.0000| 14.24 16.15 30.39 40.00 -9.61 QP
2 76.9256| 12.81 917 21.98 40.00 |-18.02] QP
3 1558771 15.61 10.91 26.52 4350 |-16.98] QP
4 219.9500| 10.74 16.13 26.87 46.00 |-19.13] QP
5 363.5231| 19.63 20.69 40.32 46.00 -5.68 Qp
6 509.3559| 11.89 23.64 3553 46.00 |-1047] QP

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Antenna polarization: Horizontal

60.0  dBu¥/n
limit1: —
Margin: —
S T 1 O T T O 1
IR e ] . |
40 ; ORI J| : o ;
i i | 6
‘ 0
H H H H H H .o H H H H '
e R e B e LR EEEEE St EEEh] EOCCEIRED Shl SRL EETRCCE SRCREL RRERY I 4. Abb RO
T T A
. A H - ; R
i)
U YRR o P S S O 0 O
0.0 : Lo . . . : Lo
30000 40 S0 60 70 80 300 400 500 GOD 700 10000 MHz
Freq. Reading | Factor Result Limit  [Margin
No- | MHz)  |@Buvim)| (@B) |(dBuvim)|(dBuvim)| (aB) |Deectr| Remark
1 37.8297| -0.02 16.68 16.66 4000 |-23.34| QP
2 102.2518 1.10 1411 15.21 4350 |-28.29| QP
3 165.8771 6.42 10.91 17.33 4350 |-26.17| QP
4 2199500 1554 16.13 31.67 4600 |-14.33] QP
5 363.5231 19.38 20.69 40.07 46.00 | -5.93 QP
6 698.8035| 742 26.30 33.72 46.00 |-12.28| QP

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Test Frequency: Above 1GHz radiation test data:

The emissions which are more than 20dB below the limit do not show in the report.

Mode:operation mode 1

The below are the Fundamentals and Harmonics which are the higher emissions recorded.

Frequency Antenna Emission Limit Margin | Antenna | Turntable
(MHz) Polarization Level (dBuV/m) (dB) Height Angle
Detector (dBuV/m) (m) ©)

2412 AV Vertical 102.35 (Fund.) 1.1 10
4824 AV Vertical 45.32 54 -8.68 1.1 70
7236 AV Vertical 47.24 54 -6.76 1.1 150
9648 AV Vertical 45.21 54 -8.79 1.2 110
12060 AV Vertical 54 <-20dB

14472 AV Vertical 54 <-20dB

16884 AV Vertical 54 <-20dB

19296 AV Vertical 54 <-20dB

21708 AV Vertical 54 <-20dB

24120 AV Vertical 54 <-20dB

2412 AV Horizontal 96.98 (Fund.) 1.1 120
4824 AV Horizontal 44.21 54 -9.79 1.3 170
7236 AV Horizontal 40.35 54 -13.65 1.2 110
9648 AV Horizontal 39.54 54 -14.46 1.4 140
12060 AV Horizontal 54 <-20dB

14472 AV Horizonta 54 <-20dB

16884 AV Horizontal 54 <-20dB

19296 AV Horizontal 54 <-20dB

21708 AV Horizontal 54 <-20dB

24120 AV Horizontal 54 <-20dB

2412 PK Vertical 111.64 (Fund.) 1.1 35
4824 PK Vertical 57.23 74 -16.77 1.2 105
7236 PK Vertical 59.64 74 -14.36 1.1 135
9648 PK Vertical 56.21 74 -17.79 1.1 210
12060 PK Vertical 74 <-20dB

14472 PK Vertical 74 <-20dB

16884 PK Vertical 74 <-20dB

19296 PK Vertical 74 <-20dB

21708 PK Vertical 74 <-20dB

24120 PK Vertical 74 <-20dB

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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2412 PK Horizontal 105.12 (Fund.) 1.1 105
4824 PK Horizontal 43.21 74 -30.79 1.2 110
7236 PK Horizontal 10.25 74 -63.75 1.1 110
9648 PK Horizontal 43.25 74 -30.75 1.2 20
12060 PK Horizontal 74 <-20dB
14472 PK Horizontal 74 <-20dB
16884 PK Horizontal 74 <-20dB
19296 PK Horizontal 74 <-20dB

21708 PK Horizontal 74 <-20dB
24120 PK Horizontal 74 <-20dB

Mode:operation mode 2

The below are the Fundamentals and Harmonics which are the higher emissions recorded.

Frequency Antenna Emission Limit Margin | Antenna | Turntable
(MHz) Polarization Level (dBuV/m) (dB) Height Angle
Detector (dBuV/m) (m) ©)
2442 AV Vertical 102.68 (Fund.) 1.1 40
4884 AV Vertical 47.52 54 -6.48 1.0 120
7326 AV Vertical 45.21 54 -8.79 1.1 120
9768 AV Vertical 42.02 54 -11.98 1.0 70
12210 AV Vertical 54 <-20dB
14652 AV Vertical 54 <-20dB
17094 AV Vertical 54 <-20dB
19536 AV Vertical 54 <-20dB
21978 AV Vertical 54 <-20dB
24420 AV Vertical 54 <-20dB
2442 AV Horizontal 97.81 (Fund.) 1.2 110
4884 AV Horizontal 43.24 54 -10.76 1.1 150
7326 AV Horizontal 44.15 54 -9.85 1.1 20
9768 AV Horizontal 37.15 54 -16.85 1.1 160
12210 AV Horizontal 54 <-20dB
14652 AV Horizontal 54 <-20dB
17094 AV Horizontal 54 <-20dB
19536 AV Horizontal 54 <-20dB
21978 AV Horizontal 54 <-20dB
24420 AV Horizontal 54 <-20dB
2442 PK Vertical 113.95 (Fund.) 1.1 50

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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4884 PK Vertical 60.25 74 -13.75 1.1 120
7326 PK Vertical 57.15 74 -16.85 1.1 140
9768 PK Vertical 57.21 74 -16.79 1.1 120
12210 PK Vertical 74 <-20dB
14652 PK Vertical 74 <-20dB
17094 PK Vertical 74 <-20dB
19536 PK Vertical 74 <-20dB
21978 PK Vertical 74 <-20dB
24420 PK Vertical 74 <-20dB
2442 PK Horizontal 107.52 (Fund.) 1.2 20
4884 PK Horizontal 57.21 74 -16.79 1.3 130
7326 PK Horizontal 56.54 74 -17.46 1.2 140
9768 PK Horizontal 52.11 74 -21.89 1.2 120
12210 PK Horizontal 74 <-20dB
14652 PK Horizontal 74 <-20dB
17094 PK Horizontal 74 <-20dB
19536 PK Horizontal 74 <-20dB
21978 PK Horizontal 74 <-20dB
24420 PK Horizontal 74 <-20dB

Mode:operation mode 3

The below are the Fundamentals and Harmonics which are the higher emissions recorded.

Frequency Antenna Emission Limit Margin | Antenna | Turntable
(MHz) Polarization Level (dBuV/m) (dB) Height Angle
Detector (dBuV/m) (m) ©)

2462 AV Vertical 104.02 (Fund.) 1.1 190
4924 AV Vertical 46.32 54 -7.68 1.0 20
7386 AV Vertical 43.15 54 -10.85 1.2 120
9848 AV Vertical 45.58 54 -8.42 1.1 130
12310 AV Vertical 54 <-20dB

14772 AV Vertical 54 <-20dB

17234 AV Vertical 54 <-20dB

19696 AV Vertical 54 <-20dB

22158 AV Vertical 54 <-20dB

24620 AV Vertical 54 <-20dB

2462 AV Horizontal 97.85 (Fund.) 1.2 130

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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4924 AV Horizontal 40.98 54 -13.02 1.2 210
7386 AV Horizontal 41.56 54 -12.44 1.2 150
9848 AV Horizontal 42.81 54 -11.19 1.3 220
12310 AV Horizontal 54 <-20dB
14772 AV Horizontal 54 <-20dB
17234 AV Horizontal 54 <-20dB
19696 AV Horizontal 54 <-20dB

22158 AV Horizontal 54 <-20dB

24620 AV Horizontal 54 <-20dB

2462 PK Vertical 112.95 (Fund.) 1.3 230
4924 PK Vertical 61.23 74 -12.77 1.2 20
7386 PK Vertical 56.48 74 -17.52 1.2 150
9848 PK Vertical 57.25 74 -16.75 1.2 170
12310 PK Vertical 74 <-20dB

14772 PK Vertical 74 <-20dB

17234 PK Vertical 74 <-20dB

19696 PK Vertical 74 <-20dB

22158 PK Vertical 74 <-20dB

24620 PK Vertical 74 <-20dB

2462 PK Horizontal 109.65 (Fund.) 1.3 20
4924 PK Horizontal 55.66 74 -18.34 1.1 140
7386 PK Horizontal 54.25 74 -19.75 1.4 120
9848 PK Horizontal 54.16 74 -19.84 1.0 230
12310 PK Horizontal 74 <-20dB

14772 PK Horizontal 74 <-20dB

17234 PK Horizontal 74 <-20dB

19696 PK Horizontal 74 <-20dB

22158 PK Horizontal 74 <-20dB

24620 PK Horizontal 74 <-20dB

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F



Page: 23 of 69

Imation Corp. FCC ID: PB4-XMTAP

Mode:operation mode 4

The below are the Fundamentals and Harmonics which are the higher emissions recorded.

Frequency Antenna Emission Limit Margin Antenna | Turntable
(MHz) Polarization Level (dBuV/m) (dB) Height Angle
Detector (dBuV/m) (m) ©)

2412 AV Vertical 101.66 (Fund.) 1.2 10
4824 AV Vertical 46.16 54 -7.84 1.1 70
7236 AV Vertical 48.76 54 -5.24 1.1 15
9648 AV Vertical 44.29 54 -9.71 1.4 110
12060 AV Vertical 54 <-20dB

14472 AV Vertical 54 <-20dB

16884 AV Vertical 54 <-20dB

19296 AV Vertical 54 <-20dB

21708 AV Vertical 54 <-20dB

24120 AV Vertical 54 <-20dB

2412 AV Horizontal 96.54 (Fund.) 1.1 45
4824 AV Horizontal 43.52 54 -10.48 1.2 170
7236 AV Horizontal 40.81 54 -13.19 1.2 110
9648 AV Horizontal 39.33 54 -14.67 1.1 140
12060 AV Horizontal 54 <-20dB

14472 AV Horizonta 54 <-20dB

16884 AV Horizontal 54 <-20dB

19296 AV Horizontal 54 <-20dB

21708 AV Horizontal 54 <-20dB

24120 AV Horizontal 54 <-20dB

2412 PK Vertical 112.12 (Fund.) 1.1 10
4824 PK Vertical 57.27 74 -16.73 1.1 105
7236 PK Vertical 59.58 74 5884 1.2 135
9648 PK Vertical 56.69 74 -17.31 1.1 210
12060 PK Vertical 74 <-20dB

14472 PK Vertical 74 <-20dB

16884 PK Vertical 74 <-20dB

19296 PK Vertical 74 <-20dB

21708 PK Vertical 74 <-20dB

24120 PK Vertical 74 <-20dB

2412 PK Horizontal 104.21 (Fund.) 1.4 105
4824 PK Horizontal 43.77 74 -30.23 1.3 145
7236 PK Horizontal 40.65 74 -33.35 1.4 115
9648 PK Horizontal 43.51 74 -30.49 1.2 10

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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12060 PK Horizontal 74 <-20dB
14472 PK Horizontal 74 <-20dB
16884 PK Horizontal 74 <-20dB
19296 PK Horizontal 74 <-20dB
21708 PK Horizontal 74 <-20dB
24120 PK Horizontal 74 <-20dB

Mode:operation mode 5

The below are the Fundamentals and Harmonics which are the higher emissions recorded.

Frequency Antenna Emission Limit Margin Antenna | Turntable
(MHz) Polarization Level (dBuV/m) (dB) Height Angle
Detector (dBuV/m) (m) ©)
2442 AV Vertical 101.31 (Fund.) 1.1 40
4884 AV Vertical 47.65 54 -6.35 1.2 115
7326 AV Vertical 45.16 54 -8.84 1.2 120
9768 AV Vertical 42.29 54 -11.71 1.3 20
12210 AV Vertical 54 <-20dB
14652 AV Vertical 54 <-20dB
17094 AV Vertical 54 <-20dB
19536 AV Vertical 54 <-20dB
21978 AV Vertical 54 <-20dB
24420 AV Vertical 54 <-20dB
2442 AV Horizontal 96.41 (Fund.) 1.2 185
4884 AV Horizontal 43.01 54 -10.99 1.1 150
7326 AV Horizontal 43.52 54 -10.48 1.2 325
9768 AV Horizontal 37.18 54 -16.82 1.3 160
12210 AV Horizontal 54 <-20dB
14652 AV Horizontal 54 <-20dB
17094 AV Horizontal 54 <-20dB
19536 AV Horizontal 54 <-20dB
21978 AV Horizontal 54 <-20dB
24420 AV Horizontal 54 <-20dB
2442 PK Vertical 112.61 (Fund.) 1.1 80
4884 PK Vertical 59.38 74 -14.62 1.1 110
7326 PK Vertical 56.37 74 -17.63 1.4 141
9768 PK Vertical 56.39 74 -17.61 1.2 190
12210 PK Vertical 74 <-20dB
14652 PK Vertical 74 <-20dB
17094 PK Vertical 74 <-20dB

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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19536 PK Vertical 74 <-20dB
21978 PK Vertical 74 <-20dB
24420 PK Vertical 74 <-20dB
2442 PK Horizontal 106.18 (Fund.) 1.2 50
4884 PK Horizontal 56.44 74 -17.56 1.5 130
7326 PK Horizontal 55.09 74 -18.91 1.1 160
9768 PK Horizontal 51.91 74 -22.09 1.2 110
12210 PK Horizontal 74 <-20dB
14652 PK Horizontal 74 <-20dB
17094 PK Horizontal 74 <-20dB
19536 PK Horizontal 74 <-20dB
21978 PK Horizontal 74 <-20dB
24420 PK Horizontal 74 <-20dB

Mode:operation mode 6

The below are the Fundamentals and Harmonics which are the higher emissions recorded.

Frequency Antenna Emission Limit Margin Antenna | Turntable
(MHz) Polarization Level (dBuV/m) (dB) Height Angle
Detector (dBuV/m) (m) ©)

2462 AV Vertical 103.29 (Fund.) 1.1 190
4924 AV Vertical 45.17 54 -8.83 1.1 20
7386 AV Vertical 42.61 54 -11.39 1.2 150
9848 AV Vertical 44.18 54 -9.82 1.3 130
12310 AV Vertical 54 <-20dB

14772 AV Vertical 54 <-20dB

17234 AV Vertical 54 <-20dB

19696 AV Vertical 54 <-20dB

22158 AV Vertical 54 <-20dB

24620 AV Vertical 54 <-20dB

2462 AV Horizontal 96.88 (Fund.) 1.3 180
4924 AV Horizontal 39.25 54 -14.75 1.2 210
7386 AV Horizontal 40.17 54 -13.83 1.1 170
9848 AV Horizontal 41.66 54 -12.34 1.2 220
12310 AV Horizontal 54 <-20dB

14772 AV Horizontal 54 <-20dB

17234 AV Horizontal 54 <-20dB

19696 AV Horizontal 54 <-20dB

22158 AV Horizontal 54 <-20dB

24620 AV Horizontal 54 <-20dB

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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2462 PK Vertical 111.08 (Fund.) 1.2 230
4924 PK Vertical 60.25 74 -13.75 1.1 55
7386 PK Vertical 55.73 74 -18.27 1.2 105
9848 PK Vertical 56.37 74 -17.63 1.2 170
12310 PK Vertical 74 <-20dB
14772 PK Vertical 74 <-20dB
17234 PK Vertical 74 <-20dB
19696 PK Vertical 74 <-20dB
22158 PK Vertical 74 <-20dB
24620 PK Vertical 74 <-20dB
2462 PK Horizontal 108.11 (Fund.) 1.3 235
4924 PK Horizontal 54.63 74 -19.37 1.1 145
7386 PK Horizontal 53.29 74 -20.71 1.4 195
9848 PK Horizontal 53.18 74 -20.82 1.5 235
12310 PK Horizontal 74 <-20dB
14772 PK Horizontal 74 <-20dB
17234 PK Horizontal 74 <-20dB
19696 PK Horizontal 74 <-20dB
22158 PK Horizontal 74 <-20dB
24620 PK Horizontal 74 <-20dB

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Band Edge M easur ement

Test Requirement:

Test Method:
Measurement Distance:

Detector:

8.1 Test Produce
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Section 15.247(d) In addition, radiated emissions which fall in
the restricted bands. as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

KDB Publication No. 558074

3m

For Peak value:

RBW = IMHz

VBW =3MHz; Sweep = auto

Detector function = peak

Trace = max hold

For Average value:

RBW = IMHz

VBW=10Hz; Sweep = auto

Detector function = Average

Trace = max hold

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at

highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum

emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find

out the highest emission.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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8.2 Test Reaults:

M ode: Operation mode 1 Antenna Polarization:Horizontal
Detector: Average

) i
Iil:ll' (B A

NN

b 2110 2334 2358, 23w 2406, 2430
Frequency (MHz)
Ant. Cable Amp. Emission
Freg., Factor losa Factor Reading Level Limita Hargin Remark

iMHz) (dB/m) (dB) (dB) (dBu\) (dBu¥y/m) (dBuV/m) (dB)
2390.000 29.44 7.27 Jd.82 316.40 16. 61 54.00 17.39 Average
2I9T.240 29.44 7.39 26.862 51.41 51.62 54.00 z.38 verage
2400.000 22.44 T.43 3é.42 49.72 49.97 £4.00 4.03 Average
2411.160 2%.45 7.43 36.62 ?1.189 FL.45 54.00 -37.45 Average

s i B2 o

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
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M ode: Operation mode 1 Antenna Polarization:Horizontal
Detector: Peak
1mLeuH-|HNmI
q
r’f._ H-‘H"

/ \
Fec pART 15{:,tp-im

it L

230 230, 2358, 182, 2404, 240
Fredpiency (MHZ)
Ant. Cable Amp, Emis=ion

Freq. Factor lozs Faccor HEesding Level Limice Rargin Remark

(MH=z| {(dB/m] (dB} {dB) [(dBuV) (dBu¥/m} (dBuV/m] ([dE|
1 2332.500 29.40 7.27 3JE.83 4B8.55 48.58 74.00 2Z5.41 Paak
2 23S0 D00 29 44 T.3% JE.582 448 .55 H9E.T7E TH.00 2T.24 Faalk
3 239T7.240 29.84 7.39 3JE.&62 57.44 57.65 74.00 16.35 Peak
& 2400.000 ZZ.44 7T.43 3J6.42 33.13 55.38 T4.00 216.62 Feak
5 2412.000 Z9.45 7T.43 3JIE.&2 #4.02 74.28 74.00 =20.28 Faak

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 1 Antenna Polarization:Vertical
Detector: Average

Lrvel {diBuin)
120
- ' | | ' ' ' n" | rek past 15¢ mv
| ! | i _.!r | | ] e
- L | E— I ]
'rm 2334, 2358, b r 240G, 2430
Fregquency (MHz)
ARt . Cable Amp . Emiszion

Freq. Factor loss Factor Reading Level Limivs Hargin Remark
(MHz) (4B m) (B} (L= 1] [cBui) {dBul/m) [(dBuV/m] (dB)

1 2319.950 I9.%0 T.27 36.63 11.45 41,19 §4.00 12.51 Average
¢ 23580.000 26,44 T.38 36.62 45.30 45.51 54.00 8.48 kverage
3 2397.240 29.44 T.33 36.82 9. 39 E5.50 54.00 -15.60 kvermge
4 2400.D000 Z9.44 T.43 36.82 686.83 E6&.B8 54.00 =1Z.B8 Jverage
5

2411.160 29.45 T.43 36.62 106.36 10&.862 54.00 -52.62 Averajge

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F



Page: 31 of 69

Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 1 Antenna Polarization:Vertical
Detector: Peak
1mmew'mr

L3 il FCC PART IW]\*M.
T H | Yot ¥

g s o i e e el

2310 2304, 2358, 2IE2. 2406, 2430
Froapeency {MHzY
Ant, Cable Amp. Emi==ion
Freq. Factor loss Feccor Pesding Level Limits Hargin Remark
(HHe] (dESm) (dE| (dE) [dBuV¥) (dBu¥/m) (dBul/m) (dB)
1 2385.,360 29.93 7,39 36.862 58.76 S8.96 74,00 15.04 Paak
& 2390.000 2%.94 7.3% 3I6.62 55.58 56.19 74.00 17.81 Faak
3 B3RV.iA0 I9.494 T.3% 16, 82 Ti.52 71.712 74.00 .27 Feal
4 Z400.DD0O 25.44 7.83 36.82 TD.31 70.56 74.00 3.44 Pasir
5 2911.7e0 29.45 V.43 36.62 109.10 109.36 74.00 -35.38 Paalk

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp.
M ode: Operation mode 3
Detector: Average

12DLmHnI:‘I.NmI

FCC ID: PB4-XMTAP

Antenna Polarization:Horizontal

| Foc PRRT 15¢€ AV

2483,

2450 2461, 24T 2. 2494, 2505
Frequency {MHz}
Anx. Cable Amp. Emizsion
Freq. Factor los=z Factor Peading Level Limit= Margin Eemark
({HHg) (dB/m)] idE) {dB) (dEuW) |dBuV/m) (dBuV/m) [(dB)
1 2459.240 Z5.48 7.54 36,61 BB.27 BE. 68 54.00 =-314.68 Averags
2 2483.500 29.49 7.56 36.60 35.86 36.35 54.00 17.865 Average
3 2500.0040 25.850 7.62 36,60 36.01 316.53 B4.0i0 17.47 Lwerapge

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES

Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 3 Antenna Polarization:Horizontal
Detector: Peak
uuLm (B )

/ﬂ M&\ ] |
v | | L . | . FCC PART 15C_PEAK
L

S N Y

d
.Wl*lrv%#

o 2450 2461, 24TL 2481, 2494, 2505
Frequency (MHz)
Ant . Cable Jmp. Emisaion

rreq. Fasrar le== Faszrtor HEadll‘lﬁ' Lese 1 Limies Hﬂ.‘l.‘-;f‘_l': Ramar 2
[MHz) (aB/w] (dB) (dB) (AEuY) (dBuV/m)  (dBuWiw)  (dB)

1 2459.350 29.48 7,54 36.61 o0 .52 91.23 F4.00 -17.23 FPeak

£ 2483.500 29.49 .58 36.60 49.23 19.70 T4.00 2Z4.30 Peak

2 2500.000 29.50 %.62 935.80 45,72 47.z24 F4.00 Z&.76 Paak

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 3 Antenna Polarization:Vertical
Detector: Average

Lerved {dBuvm}

120

.f’ 1
i L]
I VT | I
FOC PART 15C AV

1". &dB
- | |-
- ! I &
05150 2461, 2472, 2483 2494, 2505
Fraquericy (MHZz)
Ant., Cable jmp, Emission
Freq. Factor loss Factor Reading Level Limits Margin FRemark
{HHz) ([dB/m) {dB] {dB) [ dABUW K (dBuVym) [dEuv/m) (dB)
1 2461.185 E9.48 7.54 36.61 105.2Z7 105. 58 54.00 -51.68 Average
2 2483.500 z9.49 T.58 3&.60 84.7%3 45. 20 54 .00 B8.80 Average

3 I500.000 29.50 7.6 36.60 42 .BE 43.34 54.00 10.66 Average

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 3 Antenna Polarization:Vertical
Detector: Peak

1 LEE! B R}
_ﬂﬁﬁx\\
/ 4
l 1 ] | % | | FCC PART 15C PEAK
b | . i . . | 608
%,
60 - - - o34 B
R“Wrﬁ.w*mmmmﬂ-ﬂ
LT 2461, 24T 241, 2404, 2505
Fraquency (MHz)
AnT. Caly le J.np. Emizsion
Freq. Factor losa Factor Reading Level Limics Margin FRemark

(EHz) (B m| fdE| {dB| [ ELT LN (dBEulm)  (dBuWSm)  (dE)

2997,190 &29.50
2500.000 25.50

58 A6.6D 57.38 57.684 4,00 1E6.18 Peak
B2 36.ED  54.44

1 &463.035 25.48 .54 36.61 108.08 108.47 74,00 -34.47 Feak
2 24983,500 23,45 58 36,60 56.03 56,50 74,00 17.50 Peak
3 2985.475 .25.49 58 6. ED S@.B85 £9,32 .00 14.68 Paak
4 2488.350 25%.50 58 36.60 54.52 &0, 00 F4.00  14.00 Feak
5
&

| =3 a1 =)

54,06 74.00 12.04 Peak

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 4 Antenna Polarization:Horizontal

Detector: Average

L] {aiBu i
129
E
- —
- | | ' ' ' | Fcr PART {5 AV
'ﬂﬂ:l 2334 2358, 2382, 2406, 2430
Frequency [MHz)
Ant. Cable lhmp. Emimaion
Freg. Factor loss Factor Reading Level Limics Hargin FRemark
(HH=z] ([dES m) [L=1-31 [[=E-3] dBEuW) (dEuV/m) (dBuV/m) [dB)

1 Z720.000 29.%4 7.39 3J36.62 37.77 37.98 54.00 16.02 kverape
Z2400.000 29. 44 T.43 J6.82 40.14 §2.32 =4.00 R3S kverags
3 2417.400 29.45 T.43 3JE.6L TE.64 TE.91 Eq4.00 -22.91 kverage

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 4 Antenna Polarization:Horizontal
Detector: Peak

i Lesvel B )

{"‘""“““s

, |
J FCC PART 150 PEAK

P I ] N/ o

WMHM#WW—&HM—”!

N 2310 21M, 2358, 2382, 2406, 2430
Frequency (Miz)
Ant. Cable lmp. Emiswion
Freq. Factor Lloss Factor Heading Lave] Limite Hargin Remark
({AHz) (dB/m) {dB) [dB) (dBuY) (dEuW m)  (dBEuV/m) [dB}
1 23%1.560 29.43 7.35 36.42 49,07 &%, 23 T4.00 Zz4.77 Peak
2 Z3590.000 z9.49 7.39 36.62 50.939 51.20 T4.00 ZZ.BO Pealk
3 2400.000 29.44 7.43 36.62 66,45 66.70 T4.00 T.30 Paak
4 Z4317.640 2Z9.45 7.43 3A6.41 89,82 B=3.85 T4.00 =15.89 Paalk

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 4 Antenna Polarization:Vertical
Detector: Average

Lewel (dBuiim)
120
4
m a : i 4 & & " 't a "
y n‘_‘l‘.PAFIT'IEE\i“
}/]'I . -
1
o ! 1
2310 238, 2358. 2382, 2406. 2430
Fagquicicy {MHz
&nt. Colkble hmp. Emizaion
Freg. Faccor losa Faccor Reading Level Limita Margin Pemark
(MH=z) ([dE/m) (dB) (dE) |dBu) (dBud/m) (dBal/m) (dE)
1 2375.400 I%.43 7F.33 2J6.62 38.71 38.87 54.00 15.13 Average
2 £390.D00 Z9.44 7.39 36.62 &5.08 49 .27 54.00 1. 73 Average
J 2400.000 29-44¢ 7.43 3J6.62 62 .66 62,91 54.00 -B8.91 Average
& E411.040 FS.45 7.43 36.6% [0.87 §1.13 54.00 =37.13 Lyerage

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 4 Antenna Polarization:Vertical
Detector: Peak
120 Level (dBu i

Z ke

B i s s s i 5"

0 2310 2334, 2358, 2362, 2408, 2450
Frequency k)
Ant. Cable Amp. Emission

Freq. Fagtor lome Faccor Reading Level Limice Macrgin Remack
[MHz) (dB/m) (dB} (dB) [ BN {dBu¥y/m| [dBuW/m) (dB)

1 Z381.840 Z9.93 7.39 3E.62 8.4 58.49% T4.00 15.586 FPeak
2 ITX¥B%.TED 25.40 T.29® 16.62 58.12 59.42 74.00 14.58 Faak
i 2320.000 29.44 7.32 36.62 66,05 E6.26 74,00 7T.74 Peak
4 2400.000 Z9.94 7.43 3JE.82 83.29 B3.549 T4.00 =@.54 FPoak
§ I410.580 29.45 7.4 34.82 104.74 108.02 74.00 =31.02 Feak

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F



Imation Corp.

M ode: Operation mode 6
Detector: Average

Page: 40 of 69

FCC ID: PB4-XMTAP

Antenna Polarization:Horizontal

Lol (Bt
120 - =
{_.-' o —-\.\I
f |
1
J-' ig | | 1 | FCC PART 150 AV
- - iR
h-""-\.._;_ . i i i
‘q‘“‘-\--.___ ] 3
Y250 2461, 2472, 2483, 2404, 2505
Fregquency (MHZ)
ANt Cable Amp. Emiz=ion
Frag. Faceoar loss Factor Reading L&y 1 Limic= Hargin HRemark
({MHz) (dB/m) [dB}) { B (dBuv) [dBuV/m) (cdBuV/m) (dB)
1 24EE.€6F 29.48 7.50 3€.£1 B1.47 Ei.84 E4.00 -27.84 Lreraga
& 2993.500 29.49 T.36 3JF6.60 3773 39.22 24.00 13.7§ Arerage
3 250D.000 25.50 .62 36.60 15.595 36.47 E4.00 17.513 Lrerage

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F



Page: 41 of 69

Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 6 Antenna Polarization:Horizontal
Detector: Peak

12nLEnluﬁHUhH

fﬂﬂnm_\_ﬁ ﬁl-'m».\
,»"/ | | | ‘\‘k | | | FEC PART 150 PEAK
b e
¥ .L\-'l_ 1
i
B i 1
'\.N 2
NIWWWLM
02350 2461, FTE 248, 2494, 2505
Frecquency (MHz)
A0t . Cable hwp. Emiaaion
Freqg. Factor Loas Factor Reading Lewvel Limita Macgin PFemack

(HHz) (dBSm] ({dB) (dB) {dBulr) {dBuVyml  (dBuWm) (dB)

1 Z24465.7685 18.48 7.54 J36.61 84,30 24,71 T4.00 =20.71 Feak
Z 2483.500 zo2.9% 7.58 36.80 S50.03 50.50 T4.00 Z3.50 Feak
3 E500.000 Z2.50 7.8 36,80 47,29 47.81 T4.00 ZE.19 Feak

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F



Imation Corp.

M ode: Operation mode 6
Detector: Average

120 Level idBulim)

Page: 42 of 69

FCC ID: PB4-XMTAP

Antenna Polarization:Vertical

kY
i
\
W'J e SN | }
i FCC PART 15C AV
\_3\\. | | B
| I ! -
el Il
. 2450 2481, 24T2. 2483, 2494, 2505
Fraquency (MHz)
Ant. Cable Amp. Emis=ion
Fregq. Factor logs Factor Reading Lesye ] Limita Macgin HRemack
(AHz) (dB/m) 1.1 {dH}) (dBu¥) [dBul/m) (dBuW/m] (dB)
1L Z460.B35 79.948 7.59 36.81 94,38 54.79 54.00 -40.79 Average
& £4B83.200 29.43 V.50 Je.e0 57. 62 1. 12 24.00 =1 ] Lvarage
3 2500.000 29.50 7.62 36.60 40,57 41.49 54.00 12.51 Average

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 6 Antenna Polarization:Vertical
Detector: Peak
‘ml.nﬂlllllru'.ml

i B A

ST TN

: : ; ‘\\% | FCC PART 15C PEAK
| = 640
. . 3o !
5
prdeil i toy

= 2450 261 2472, 2483, 2404, 2505
Frequency (M7}
Ant . Cable  jmp. Emission
Freg. Factor Llos= Facvor Beading Level Limic=s Margin Pemark
{AHz| (dBESm) (B (a8} [dBuy) {dEuW m)  [dBuVAm)  (dB)
1 2480.%580 29,498 7.54 J4.61 108,38 108, 75 T4.00 -34.79 Peak
2 Z2483.500 z@.4@ 7.58 3A6.60 6473 B5. 20 T4 .00 .80 Faak
3 2484,.210 I9.99 7.58 3§.40 64,88 E5E.35 74,00 -1 Feak
4 2486.025 29.9% 7.58 36.60 61.68 B2.15 74.00 11.85 PeEak
5 Z500,000 E9.50 7.62 3JE.6D =1.30 53.90 74.00 ED.1D Feak

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

9 6dB Bandwidth M easur ement

Test Requirement: FCC CFR47 Part 15 Section 15.247
Test Method: KDB Publication No. 558074

9.1 Test Procedure;

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port
to the spectrum;
2. Set the spectrum analyzer: RBW = 100kHz, VBW = 100kHz

9.2 Test Result

Test result plots asfollow:
M ode: Operation mode 1

REAY LDD kHZ
AM 0 AR VI 100 kI Difi] 0.01 JB
ol 20, U0 o B ST T, WS LILY MH.
| LETER] 2,63 dBm

e | o 2300 RE2000 GHE
pax | 1= 30 2 MzILL] 3.12 dBm

. r% vl Tl i gy, 2-111002000 Gliz

o T ; P i IR =4 Tt

I 1-:"_ !!EIH e 'I._'l T
A=t ‘-.Jf r '-w-’ h
W L El
1
1.f -

'3“:' B Ny

S \

-30 dBm

-40 dB||||

-50 dB.|..

-60 dBr|n

-70 dBr‘n

CF 2.412 GHz Span 20.0 MHz

Date: 30.JUL.2012 13:34:11

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 2

REAY LDD kHZ
AM 0 AR VI 100 kI Difi] 0.20 B
ol 20, U0 o B ST T, WS LILY MH.
| LETER] 2,49 JBm
e | o 240952000 GHe
pax | 1= 30 =) MzILL] 3.02 dBm
s
. oo i L pd g, 2-131961000 Gliz
: o R s e
"'r \1 .l'ru"l-q
SR T =
£ X
-1 LB A
.-'I L
n )
-30 dBm
-40 dB||||
-50 dB.|..
-60 dBr|n
-70 dBr‘n
CF 2.437 GHz Span 20.0 MHz
Date: 30.JUL.2012 14:45:27
M ode: Operation mode 3
REAY LDD kHZ
AM 0 AR VI 100 kI Difi] 0,140 B
ol 20, U0 o B ST T, WS LILY MH.
| LETER] 2,67 dBm
e | o 3ahPEX000 GHE
pax | 1= 30 Mz MzILL] Z.86 dBm
. # el Tl iy e, 2-151002000 Gliz
IR P e T W IR 7 I
= =D AL dSer 7 " HJ
APV B ! Yary
i " B
| | 2l
-20 Er 1y
L'I
ihocET B
EE T 1
-5::--.E|.
tu:uir
=T =ner
CF 2462 GHZ Span 20.0 MHz
Celur DILOUCEDLT IFriicos

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 4

REAY LDD kHZ
AM 0 AR VI 100 kI Mar1l 2,88 JBmn
ol 20, U0 o B ST A LH S S HE
Hiril 3,11 dBr
1Pk 24047 /6000 GHE
Max Frili] -0.1% dB
an Ly, 16107400000 MIiz
T | Gk Eoll bl o T 1)
W "'I
1
Y
A
1,
4
30 dBm
40 dB||||
50 dB.|..
60 dBr|n
70 dBr‘n
CF 2.412 GHz Span 20.0 MHz
Date: 31.JUL.2012 14:16:34
M ode: Operation mode 5
REAY LDD kHZ
AM 0 AR VI 100 kI Difi] 0.05 B
ol 20, U0 o B ST 16, 40000000 MH.
| LETER] 1,53 dBir
e | o 23287 /0000 GHE
pax | 1= 30 WALLI z.11 dBm
_I T 2438277000 Tliz
it e Lot N A A P h | & Ly
ettt i [P et et st e 1= 1
—ﬂ'r;- i i
10z L
) o,
-3t LB~ 2]
30 dBm
40 dB||||
50 dB.|..
60 dBr|n
70 dBr‘n
CF 2.437 GHz Span 20.0 MHz

Date: 31.JUL.2012 14:48:11

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

M ode: Operation mode 6

REAY LDD kHZ
AM 0 AR VI 100 kI Difi] 0.0 B
ol 20, U0 o B ST 16, 40000000 MH.
| LETER] 4,21 dBm
e | o od0H 70000 GHE
pax | 1= 30 BaLLl z.11 dBm
T 2463277000 Tliz
T ENT 1 A Lok | 1 n n
I e ki st [ A ik Z.0 s D)
. -Z. 570 d3ar ll"-
A zpr }
2 ! \L“
. B "‘u
¥ |I )
-30 dBm
-40 dB||||
-50 dB.|..
-60 dBr|n
-70 dBr‘n
CF 2.462 GHz Span 20.0 MHz

Date: 31.JUL.2012 15:07:36

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Imation Corp. FCC ID: PB4-XMTAP

10 Maximum Peak Output Power

Test Requirement: FCC CFR47 Part 15 Section 15.247
Test Method: KDB Publication No. 558074

10.1 Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port
to the spectrum.
2. Set the spectrum analyzer: RBW = 3 MHz. VBW = 10 MHz. Sweep = auto; Detector
Function = Peak.
3. Keep the EUT in transmitting at lowest, medium and highest channel individually. Record

the max value.

10.2 Test Resaults:

Operation mode Output Power Antennr?l gain Limit (dBm)
(dBm) (dBi)
1 16.23 1.856 30
2 16.35 1.856 30
3 16.36 1.856 30
4 15.03 1.856 30
5 15.32 1.856 30
6 14.98 1.856 30

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP

11 Power Spectral density

Test Requirement: FCC CFR47 Part 15 Section 15.247
Test Method: KDB Publication No. 558074

11.1 Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port
to the spectrum.

2. Set the spectrum analyzer: RBW = 3kHz. VBW = 30kHz , Span = 1.5MHz. Sweep = 500s;
Detector Function = Peak. Trace = Max hold.

3. Allow the trace to stabilize. Use the marker-delta function to determine the separation
between the peaks of the adjacent channels. The limit is specified in one of the subparagraphs
of this Section Submit this plot.

11.2 Test Result:

Operation mode Test value Ante””"f‘ gain Limit
(dBm per 3KH2) (dBi) (dBm per 3K H2)
1 -9.64 1.856 8
2 -10.25 1.856 2
3 -10.75 1.856 2
4 9.18 1.856 8
S -9.66 1.856 8
6 -9.72 1.856 8

11.3 Test Plots:

The test plots as following:

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
WALTEK SERVICES Reference No.: WT12075071-S-S-F
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Imation Corp. FCC ID: PB4-XMTAP
M ode: Operation mode 1

REW! 3 KHZ
AMt s 0An VR 10 kIl M1r11 8,64 JPn
Rl 2000 dBm S S LA 56 dSHs

1Pk = |
Max [ -5

5 |'|'-|—.|

pn
rmﬂ{""‘-“wu b, Qo Pt A P "'"‘-.-"“--\-.j‘.f B LYRLTES gl R
20 B

LrFmtoory,

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.411483 GHz Span 300.0 kHz

Date: 30.JUL.2012 13:58:16

M ode: Operation mode 2

&

REW! 3 KHZ
AMt s 0An VR 10 kIl M1r11 10,25 dPn
Rl 2000 dBm S S Ladd £ a8 U ASH

1Pk = |
Max [ -5

Tdtm |

| M1
A zhr g - - - - -
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M ode: Operation mode 5

&

REW! 3 KHZ
AMt s 0An VR 10 kIl M1r11 8.06 JPn
Rl 2000 dBm S S LoD LA A5

1Pk = |
Max [ -5

b |
| M1
nzhr

A
20 _Er xj | S
A .|.|-.,‘K o " w2 I
.-""uL"q_‘I‘l_j\ W [N "I‘"r" S, 15 Ty T i

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz Span 300.0 kHz

Date: 31.JUL.2012 14:49:17

M ode: Operation mode 6

&

REW! 3 KHZ
AMt s 0An VR 10 kIl M1r11 8,72 JPn
Rl 2000 dBm S S 2. A0 A5

1Pk = |
Max [ -5

tdtm

| M
- zhr -

-20 B | w A
9 ! e,

""-"‘-"\'-.'~|'_ LTS § SRR ) WL U AL, T "

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz Span 300.0 kHz

Date: 31.JUL.2012 15:08:36

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.

WALTEK SERVICES Reference No.: WT12075071-S-S-F



Page: 53 of 69

Imation Corp. FCC ID: PB4-XMTAP
12 Antenna Requirement

According to the FCC Part 15 Paragraph 15.203, an intentional radiator shall be designed to
ensure that no antenna other than that furnished by the responsible party shall be used with the
device. The use of a permanently attached antenna or of an antenna that uses a unique coupling
to the intentional radiator shall be considered sufficient to comply with the provisions of this
section.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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13 RF Exposure

Test Requirement: FCC Part 1.1307
Test Mode: The EUT work in test mode(Tx).

13.1 Requiments:

Systems operating under the provisions of this section shall be operated in a manner that
ensures that the public is not exposed to radio frequency energy levels in excess limit for
maximum permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section
2.1091 this device has been defined as a mobile device whereby a distance of 0.2 m normally

can be maintained between the user and the device.

13.2 Theprocedures/ limit

(A) Limits for Occupational / Controlled Exposure
Electric Field | Magnetic Field| Power Density Averaging Time

R;S%ﬁﬁyz) Str?\q/gm)(E) S”?/l?%(”’ (mV\(/?)cmz) "%rlifilmtgs)s
0.3-3.0 614 1.63 (100)* 6
3.0-30 1842 / 489/ f (900 / f)* 6
30-300 61.4 0.163 1.0 6

300-1500 F/300 6

1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure
Electric Field | Magnetic Field| Power Density | Averaging Time

Frequency Stren 2
gth (E) | Strength (H) (S [E|5H|"or S
Range (MH2) (Vim) (A/m) (MW/ cm?) (minutes)
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/0)* 30
30-300 275 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30

Note: f = frequency in MHz ; *Plane-wave equivalent power density

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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13.3 MPE Calculation M ethod

E(Vmy=1" __ =~ 30°P° G Power Density: Pd (W/m?) = E’
d 377

E = Electric field (V/m)

P = Peak RF output power (W)

G = EUT Antenna numeric gain (numeric)

d = Separation distance between radiator and human body (m)

The formula can be changed to

_ 30" P G

3777 d?

Pd

FCC ID: PB4-XMTAP

From the peak EUT RF output power, the minimum mobile separation distance, d=0.2m, as well

as the gain of the used antenna, the RF power density can be obtained

: . Peak Output .. | Limit of Power
Operation | Antenna | Antenna Gain Peak Output | Power Density .
mode |Gain (dBi)| (numeric) Power (dBm) | p (e (mW)| (S) (mW/em’) ]?;r\l;;;g/ngzs)) Test Result
1 1.856 1.533 16.36 43.25 0.013 1 Complies
4 1.856 1.533 15.32 34.04 0.010 1 Complies

Remark: the test was the operation mode 1 and 4 .

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
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Reference No.: WT12075071-S-S-F
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14 Photographs— Test Setup
14.1 Conduction Emission Test Setup

14.2 Radiation Emission Test Setup

Test frequency below 30MHz

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Test frequency from 30MHz to 1GHz for Normal Work mode

Test frequency from 30MHz to 1GHz for RF test mode

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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Test frequency above 1GHz

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15 Photographs - Constructional Details
15.1 EUT - Appearance View(1)

15.2 EUT - Appearance View(2)

fe:
f

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.3 EUT — Appearance View(3)

15.4 EUT - Appearance View(4)

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.5 EUT - Appearance View(5)

15.6 EUT — Appearance View(6)

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.7 EUT-Open View(1)

Ant.

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.9 EUT-Ant. View(1)

15.10EUT-Ant. View(2)

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.11EUT-PCBL1 Front View(1)

15.12EUT-PCB1 Front View(2)
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The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.13EUT-PCB1 Back View

15.14EUT-PCB2 Front View
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The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except

in full, without prior written permission of the Company.
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15.15EUT-PCB2 Back View
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15.17EUT-PCB2 Back Cover Open View
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15.18 Adapter -View

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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15.19Adapter -View
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16 FCC Labe

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) this device may not cause interference, and (2) this device must accept any
interference, including interference that may cause undesired operation of the device.

The Label must not be a stick-on paper. The Label on these products must be permanently
affixed to the product and readily visible at the time of purchase and must last the expected

lifetime of the equipment not be readily detachable.

Proposed Label Location on EUT
EUT Back View/ proposed FCC Label Location

FCC ID: PBAXMTAP

This device complies with Part 15 of the FCC Rules. Operati

The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except
in full, without prior written permission of the Company.
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